S12

Rider Sweeper
Parts Manual

331356
Rev. 05 (2-2018)




Ref Part No. Serial Number Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

1.
2.
3.

EN| 4

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

. Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - identifies an assembly
A — identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant N.V.

Industrielaan 6 5405 AB

P.O. Box 6 5400 AA Uden-The Netherlands
europe@tennantco.com
www.tennantco.com

Specifications and parts are subject to change without notice.

Copyright © 2005, 2007, 2012, 2015, 2018 TENNANT Company, Printed in The Netherlands




BG

KAK OA NMOPBYBAME YACTU - Buxcte cxemarta no-rope

WanonssanTe camo yactu, goctaseHn oT TENNANT unu TexHu ekBuBaneHTu. Yactute u 4OCTaBKUTE MoraT Aa ce nopbyaT OHMawiH,

no TenedoH, akc nunv no nowara.
CnepnBaiiTe [AONYNOCOYEHUTE CTBIKKM, 3@ 4@ CY OCUTypuTe 6bp3a 1 To4Ha AOCTaBKa.

1. (A) MocoyeTe mopena Ha mMalwmHaTa.

2 (B) MocoyeTe cepuiiHUA HOMEp Ha MallmMHaTa oT TabenkaTa ¢ TEXHUHECKUTE AaHHU.
3. (C) YBeperTe ce, Ye CTe U3MNON3BaNN TOYHUA CEPUEH HOMEP OT CMUCHKA C YacTu.
4

MocoyBa HoMepa Ha YacTTa 1 Konu4ecTeoTo. He nopbyBanTe YacTu
cropef, cTpaHuuaTa unu pethepeHTHUTe Homepa.

5. locoyeTe CBOETO MME, HAUMEHOBAHNETO Ha hmpmaTa, KIMEeHTCKUA

HOMep, afipeca 3a noslyyaBaHe Ha CMeTKaTa W JOCTaBKaTa, TeN.HOMep W HOMepa Ha rnopbyKara.

6. TMocoyeTe NOApO6HN MHCTPYKLUMK 3a JocTaBKaTa.

(D) V - noco4Ba Ha4MH Ha MOHTaX
A — NOCco4Ba 4acTuUTe, BKMIOYEHN B MOHTaXa

Monsa, nonbnHeTe No Bpeme Ha MOHTaXa 3a 6baela cnpaska.

Mogen 3 -

CepueH 3 -

Onuwn Ha MalmHaTa -

Tobproscku nNpeacTasuTen —

Ten. O Ha Tbpr. NpeacTaBuTen —

Knuentckn 3 -

[laTta Ha MOHTax —

CN

mfTERe: - B2RTR

ALEA TENNANT 22 "R AERUElRISEAR . AR AN AT DIZEERAT I, B reiE . e AT .

VERAE T R R s A

L () BEENLSRS.

B) MEEAREHENBZFFS.

© HEREHAMEFIETHIERTFS.

BERTSYE.

AN B E 4 5 1T,

5 RLEEZL. AREE. B OID 5. fTHARE HhE.
B SHEMEEERS.

6. FRHEIFARRES .

 V - dedsf
A - BEAGTEERANS

Ll

BEENEEHRKSE.
HE -

FAIs -

LA -

HERE-

HERERIFSH -

EPOD B -

EHRAH -

cz

OBJEDNAVANI DILU - Viz schéma vyse.

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych nize.
1. (A) Zjistéte model stroje.
2 (B) Zjistéte sériové Cislo stroje z vyrobniho $titku.
3.  (C) Poutzijte spravné sériové Cislo ze seznamu dild.
4

Urcete Cislo a mnozstvi dild.
Neobjednavejte podle stran nebo referencnich c&isel.

5. Uvedte jméno, nazev spolecnosti, €islo ID zakaznika, fakturacni a
dodaci adresu, telefonni €islo a &islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

Pouzivejte pouze dily dodavné spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

(D) V - oznaduje sestavu
A - oznacuje dily v sestavé

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové Cislo -

Doplriky zafizeni -

Obchodni zastupce -

Tel. &. obchodniho zastupce -

Cislo ID zakaznika —

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz- und VerschleiBteile kdnnen online, telefonisch, per Fax oder per E-Mail bestellt werden.

Befolgen Sie fir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.
2 (B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).
3. (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

5.  Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

(D) V - steht fiir eine Einheit
A - steht fur Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfiillen.

Modellnr. -

Seriennr. -

Maschinenoptionen -

Verkéaufer —

Telefonnummer des Verkaufers —

Kundennummer -

Installationsdatum -




DK

BESTILLING AF RESERVEDELE - Se ovenstéende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbeher kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstaende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer p& datameerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.
Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

o s> DN

Angiv dit navn, firmanavn, kunde-id-nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkebsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr —

Salgskonsulent. -

Salgskonsulentens tIf. —

Kunde-id-nr. -

Installationsdato —

EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist

Kasutage ainult TENNANT Company poolt tarnitud véi samavaarseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jargige alltoodud juhiseid.

1. (A) Méarkige masina mudel.
(B) Markige andmesildil olev masina seerianumber.

(C) Veenduge, et olete valinud varuosade loendist dige seerianumbri.

Eal

Mérkige varuosa number ja kogus.
Arge tellige lehekulje— voi viitenumbri alusel.

5. Markige oma nimi, ettevotte nimi, kliendinumber, arveldus— ja saatmisaadress,
telefoninumber ja ostutellimuse number.

6. Lisage tdpsed saatmisjuhised.

(D) V  — tahistab komplekti
A — téhistab komplektis olevaid osii

Palun téitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus —

Muugiesindus —

Muugiesinduse telefoninumber —

Kliendinumber —

Paigaldamise kuupéev —

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de méaquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

6. Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie -

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,

puhelimitse, faksilla tai sdhkdpostilla.
Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.
1. (A) Katso koneen malli.
(B) IKatso koneen sarjanumero sen tunnustarrasta.
(C) Varmista, ettd osaluettelosta, etta kaytét oikeaa sarjanumeroa.

Katso osanumero ja kappalemaara. Al4 tilaa ilmoittamalla sivu- tai viitenumeroita.

o s> 0N

limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.

6. limoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttéon

myohempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisdvarusteet —

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero —

Asennuspéiva -




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des pieces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

o s> DN

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les pieces composant 'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

N¢ de série -

Options de la machine -

Agent commercial -

N tél. de I'agent commercial -

Numéro d'identification client —

Date d’installation —

GR

TPOMOZ MAPATTEAIAZ ANTAAAAKTIKQN - BA. napandvw diaypappa.

Xpnotponotnote povo avtalAakTika napexopeva ard tnv TENNANT Company 1y toodUvapa. Ta avTaAAaKTIKA Kat avaA®otpa propouv va napayyeA8oulv online,
AedwVIKA, pe Gag N Taxudpouika.

AKoOAouBNOTE Ta MAPAKATW Bripata yia va e§acdalioeTe TNV £yKalpn anooToAn Toug.

1.
2.
3.

(A) Bpeite T0 HOVTENO UNXAVI|ATOG.
(B) Bpeite Tov aptBpo 01pAg TOU UNXAVIHATOG ATIO TNV ETIKETA OTOLXEIWV.

(C) BeBawwbeite OTL XpNOLHOTIOLEITAL O OWOTOG APLBUOG OELPAG amd
TOV KATAAOYO QVTAAAGKTIK®V.

Bpeite KwdLkO aVTAAAAKTIKOU KAl ToooTNnTa.
Mnv napayyeAvete Baoel oeAidag 1 aplBp®v avapopag.

Awote 10 Ovopa 0ag, Ovopa etatpeiag, ID (kwdiko) meAdtn, dieUBuvon TIHOAOYNONG
KAl AMOOTOANG, aptBpd TNAEGOVOU KAl aplOpd eVTOANG mpoundelag.

Awote AemTopepeiq MANpodopieg AnMooToAng.

(D) V - umnodnA@velLumooUoTnua
A - urodnlavel ta pépn mou nepthapBavovtal oTo
unocuoTnpa

MNapakaloUpe CUPTTANPWOTE KATA THV WPA TNG EYKATAGTAONG Yia

peAAovTiki) avadopa.

Ap. Movtélou -

Ap. 0e1pag —

Erudoyég Mnxavnpatog -

EKT. TwANoEWV -

TnA. EKTIPOCATIOU MWATOEWY —

Ap1Buog meAatn -

Huepopnvia eykataotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenértékii cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten keresztiil, vagy telefonon, faxon és
e-mailben.

A pontos szallitas érdekében kdvesse az alabbi lépéseket.

> np =

(A) Adja meg a gép tipusat.
(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.
(C) Ugyeljen arra, hogy a megfelel6 gyartasi szamot valassza ki az alkatrészlistarol.

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

Adja meg a nevét, a cége nevét, az iigyfélazonosité szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

Adjon részletes szallitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhato alkatrészekre utal

A késibbi visszakeresések érdekében kérjik,

hogy a rovatokat az els6 lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képviseld -

Kereskedelmi képvisel6 telefonszama -

Ugyfél azonosité szama -

Uzembehelyezés datuma —

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.

1.

o s> 0N

(A) Identificare il modello della macchina.

(B) Identificare il numero di serie della macchina dall’etichetta dei dati.

(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.
Identificare numero di parte e quantitd. Non ordinare per numero di pagina o di riferimento.

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina -

Venditore —

Tel. venditore —

Numero ID cliente -

Data di installazione -




HN=UDEHE 1 LREOEESRL TS

TENNANTRHEDA—VELITRERDHEBRELCISLY,
IR—=YUPHYITSARDTEZE. 51, B FAX. FIdFHTHELWELET,

JP

HERICHBETTEDLSZ. LT OFRSHMSEIEEN,

1. (N EROETLEEBIMMELEEN,

2. B AZOTF—A2SRNIUICHREhTOWSLYPILEE
#HEMSELIESN,

3. (€) /S—YYRNESELT, L YT LBEEHRELL AT BERBTESLSIC, RERICEAL TG,
{FESLy, EFJLNo. -

4. R=YBBLYBFBHMSBLIEN, 7=aT7I/A205 D S
R—UEBEPSRBETOITITTEELLESY, '

5 BEHOLER. RHE. BEDES. BR/FELEMN. HR2OF TV~
BEEE . INEBBERM BB, RS EE -

6. FEEICHTHIHFEMNHNIL, BBIERL TS, .

EEREEOBIEES -
D V-FEoIYERLET FEEIDES -
A -FETVNEENEN—VERLET —

KAIP UZSISAKYTI DALIS — 2r. diagrama vir$uje

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.

Kad uzsakymas bity greitai jvykdytas, laikykités iSvardyty taisykliy.
1.

(A) Nurodykite masinos modelj.

2 (B) Norodykite masinos serijos numerij, kurj rasite ant duomeny zymés. ; .
3 ©) Isitikinkite. kad d iKs] " is i daliu saras Prasome uzpildyti montavimo metu,
. (C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraso. siekiant gauti informacija ateityje.
4 Nurodykite dalies numerj ir reikiama kieki.
Neuzsakinékite pagal puslapius ar nuorodos numerius. Modelio nr. —
LT 5. Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj, Serijos nr. —
saskaitos iSraSymo ir vezimo adresa, telefono numerj ir :
pirkimo uzsakymo numer;j. Masinos parinktys —
6.  Nurodykite i$samias gabenimo instrukcijas. Prekybos atstovas —
v KomivojaZieriaus tel. nr. —
(D) — zymi sistema L .
A — nurodo sistemos dalis Pirkéjo ID numeris —
Sumontavimo data —
KA PASUTIT REZERVES DETALAS — Skat. diagrammu iepriek$
izmantojiet tikai TENNANT Company piegadatas vai tam lidzvértigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.
Lai nodroSinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.
1. (A) Nosakiet masinas modeli.
2. (B) Nosakiet maginas sérijas numuru uz tehnisko datu uzlimes. Veicot uzstadisanu, lidzam pierakstist attiecigo informaciju
T ) . o izmantosanai turpmak.
3. (C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta. 'z I turp
LV 4 Nosakiet detalas numuru un skaitu. Modela Nr. —
Veicot pasutijumus neatsaucieties uz lappusu vai norades numuriem. Sariias N
érijas Nr. —
5. Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitates numuru, adresi rékina ~ . -
piesutiSanai un piegadei un pirkuma pasutijuma numuru. lekartas papildaprikojums—
6.  Sniedziet detalizétu informaciju par piegadi. PardoS$anas parst. —
Pardosanas parst. talr. Nr. —
©) V' — nosaka erici i ) o Klienta identitates numuru—
A — nosaka detalas, kas ir komplekta ar ierici
Uzstadisanas datums—
HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.
Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.
Volg de stappen hieronder om een juiste levering te garanderen. Vul tijdens installatie de onderstaande gegevens in voor eventueel
1. (A) Bepaal het machinemodel. toekomstig gebruik.
2. (B) Lees het serienummer van de machine af van het gegevenslabel.
NL 3.  (C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst. Modelnr
4. Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers| Seri
erienr. —
5.  Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op. Machine-opties -
6.  Geef gedetailleerde leveringsinstructies op. Verkoopvert. -

(D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Telnr. verkoopvert. —

Klantnummer -

Installatiedatum -




NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks

eller per post.
Folg trinnene under for & sikre rask levering.
1. (A) Angi maskinmodellen.
(B) Angi maskinens serienummer fra typeskiltet.
(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.

o s> 0N

Angi ditt navn, firmanavn, kunde-ID-nummer, fakturerings- og
forsendelsesadresse, telefonnummer og innkjgpsordrenummer.

6.  Angi detaljerte forsendelsesinstruksjoner.

(D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe

Fyll ut ved ir punkt for fremtidig bruk.

Modellnr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. -

Salgsrep. telefonnr. -

Kunde-ID-nummer -

Installasjonsdato —

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywa¢ wytgcznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czesci i dostawy moga by¢ zamawiane online, przez telefon, faksem lub

poczta.
Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.
1. (A) Okresli¢ model maszyny.
(B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowe;j.

2
3. (C) Odszukac ten numer seryjny w wykazie czesci.
4

Okresli¢ numer czesci i ilos¢. Nie zamawiaé na podstawie numeru strony lub liczby porzadkowe;j

wykazu.

5. Poda¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i
dostarczenia rachunku, numer telefonu i numer zaméwienia zakupu.

6. Poda¢ doktadne instrukcje dotyczace dostawy.

(D) V - oznacza zespét
A - oznacza cze$¢ w zespole

Prosimy wpisa¢ date instalacji do pézniejszego wykorzystania.

Nr modelu-

Nr seryjny -

Opcje maszyny -

Przedst. sprzedazy -

Nr tel. przedst. sprzed. -

Nr ident. klienta -

Data instalacji —

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,

por telefone, fax ou correio.
Siga os passos abaixo para garantir uma entrega rapida.

1. (A) Identifique o modelo da maquina.

2 (B) Identifique o nimero de série da maquina que se encontra na etiqueta de dados.
3.  (C) Certifique-se de que usa o nimero de série correcto da lista de pecas.
4

Identifique o nimero de produto e a quantidade. Nao encomende através de nimeros de
pagina ou de referéncia.

5. Fornega o seu nome, o nome da empresa, o numero de ID do cliente,
os enderecos de facturacdo e entrega, o nimero de telefone e
o nimero da nota de encomenda.

6. Forneca instrucdes de entrega detalhadas.

(D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade

Preencha na altura da instalagéo para futura referéncia.

Modelo n® -

N¢ de série -

Opcodes da maquina -

Vendedor -

Telefone do vendedor -

Numero de ID do cliente -

Data de instalagcdo -

RU

KAK 3AKA3ATb 3AMYACTU - Cm. cxemy HUXe.

Wcnonb3yiTe Tonbko 3anyacTu, noctaesnAemble KomnaHven TENNANT unu nx aHanorv. 3anacHble 4acTu U pacxofHble MaTepuarbl MOXHO 3aKa3aTb B PEXMME OHNalH,

TenedoHoM, hakCoM VNN 3NEKTPOHHOW MOYTOW.
[inA CBOEBPEMEHHOW [OCTaBKU CnefyiTe OnMCaHHbIM HUXKE UHCTPYKLMAM.

(A) Ykaxnte mopenb MaluHbl.

o & 0 np

YKaxuTe CBOe UMA, Ha3BaHUe KOMMNaHUu, MAEHTUPNKALMOHHBIN HOMEP
nokynaTens, pacyeTHbI aApec 1 aApec AOCTaBKW, TENEeMOHHbIN HOMEP
1 HOMep 3aKasa Ha MOoKyMKy.

6. YkaxwuTe noapobHble CBEAEHWNA O AOCTaBKe.

(B) YkaxuTe cepuiiHblii HOMEP MaLMHbI, 0603HAYEHHbIN HA TABNMNYKE TEXHUYECKUX OAHHbIX.
(C) YnocToBepbTech, HTO HaANeXalmMi CepUiHbIA HOMEP NEPEYMCIEH B CNIMCKE 3anyacTen.

YKaxuTe HOMep AeTanu n Hy>XKHOe KOnm4ecTso. He NCnonb3yinTe HOMepa CTPaHWL, U CCbIOK.

(D) V - o03HavaeT ysen
A - obo3HavaeT getanb y3na

Bo BpemA ycTaHOBKM 3anonHuTe, NoXanyicra, 3TM cBeAeHnA AnA

TOro, 4TO6bI CCbINATLCA B naaneﬁmeM.

Mogens 3 -

CepwiiHbIn 3 —

Onummn MaLnHbl —

ToproBbiii NpeacTaBuTeNb —

TenedoH TOproBoro nNpeacTaBuTena —

WaoeHT. Homep nokynaTtens —

[aTa ycTaHoBKM —




SE

BESTALLNING AV RESERVDELAR - Se ovanstdende schema.

Anvand endast delar fran Tennant Company eller likvérdiga. Delar och material kan bestéllas online, telefoniskt, per fax eller post.

Folj nedanstaende steg for en snabb leverans.

1.

o s DN

(A) Identifiera maskinens modell.

(B) Identifiera maskinens serienummer pé typskylten.

(C) Kontrollera att ratt serienummer anvands fran dellistan.

Identifiera artikelnumret och mangden. Bestéll inte med hjélp av sido- eller referensnummer.

Uppge ditt namn, féretagets namn, kundens ID-nummer, faktura- och leveransadress,
telefonnummer och ordernumret vid inkdp.

Ge detaljerade transportanvisningar.

(D) V - identifierar en modul
A - identifierar delar som ingér i en modul

Fyll i vid installation och spar for framtida bruk.

Modellnr. -

Serienr. -

Tilvalsutrustning —

Forsaljare -

Forsaljarens tel.nr. -

Kundnummer -

Installationsdatum -

SK

POSTUP PRI OBJEDNAVANI CASTI - Pozri vy3sie uvedeny diagram.

Vyuzivajte vyhradne dielce dodané spolo¢nostou TENNANT, alebo ich ekvivalenty. Dielce a polozky je mozné objednat online,
telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruc¢enia sa riad'te nasledovnymi krokmi.

1.

o s DN

(A) Identifikujte model stroja.

(B) Z etikety s udajmi identifikujte sériové Cislo stroja.

(C) Ubezpecte sa, ze ste zadali spravne sériové Cislo zo zoznamu dielcov.

Identifikujte Cislo dielu a mnozstvo. Neobjednavajte pomocou ¢isel stran, alebo referenénych &isel.

Zadajte Vase meno, meno spolo¢nosti, ID &islo zakaznika, fakturaénu a
prepravnu adresu, telefénne Eislo a objednavacie &islo dielu.

Uvedte podrobné prepravné pokyny.

(D) V - identifikuje sadu
A - identifikuje ¢asti sady

Vypliite prosim pri inStalacii pre pripad potreby v budicnosti.

€. modelu -

Sériové ¢. -

Zvlastne prislusenstvo stroja -

Obchodné zastupenie -

Obch. zastupenie tel. €. -

ID €. zékaznika -

Datum instalécie —

SL

NAROCANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narocite prek spleta,
po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.

1.

A R

(A) Ugotovite model stroja.

(B) Na plos¢ici s podatki pois¢ite serijsko Stevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov poiséete pravilno serijsko Stevilko.

Poiscite Stevilko dela in potrebno koli¢ino. Pri narogilih ne navajajte strani ali referen¢ne Stevilke.

Navedite svoje ime, ime podjetja, ID tevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko Stevilkoin Stevilko naro€ila.

Navedite podrobna navodila za dostavo.

(D) V - oznaduije sklop
A - oznaduje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka -

Dodatna oprema stroja -

Prodajni predstavnik —

Telefonska $t. prodajnega predstavnika -

Stevilka stranke —

Datum vgradnje -

TR

PARGALARIN SiPARIS EDILMESI - Yukaridaki semaya bakin.

Yalnizca TENNANT Company'den saglanan veya esdegerde pargalar kullanin. Parga veya sarf malzemeleri gevrimici olarak,
telefonla, faksla veya postayla siparis edilebilir.

Zamaninda teslimati saglamak igin asagidaki adimlari izleyin.

o s wN

(A) Makine modelini belirtin.
(B) Veri etiketinden makine seri numarasini belirtin.

(C) Parga listesinden uygun seri numarasinin kullanildigindan emin olun.

Parga numarasini ve miktarini belirtin. Sayfa veya referans numaralarini kullanarak siparis vermeyirj.

Adinizi, sirketinizin adini, misteri kimlik numaranizi, faturalama ve sevkiyat adreslerini,
telefon numarasini ve satin alma siparigi numarasini belirtin.

Ayrintili sevkiyat talimatlarini belirtin.

(D) V - bir tertibati belirtir
A - tertibattaki parcalar belirtir

ileri tarihlerde bagvurmak igin litfen kurulum sirasinda doldurun.

Model No. -

Seri No. -

Makine Segenekleri -

Satis Temsilcisi -

Satis Temsilcisi telefon no. -

Musteri Kimlik Numarasi -

Kurulum Tarihi -




Contents Page
Fig. 1 - Seat, Shroud, and Hopper Group ....... 2
Fig. 2 - Steeringand Brake Group .............. 4
Fig. 3 - Rear Drive Wheel Group ............... 6
Fig. 4 - Hopper Cover and

Brush Compartment Group ............ 8
Fig. 5 - Vacuum Fan and Filter Group .......... 10
Fig. 6 - Right Side Brush Group ............... 12
Fig. 7 - LeftSide Brush Kit ................... 14
Fig. 8 -MainBrushGroup ................... 16
Fig. 9 - Main Brush LiftGroup ................ 18
Fig. 10 — Debris Flapper Group . ................ 20
Fig. 11 — Electrical Group ... ................... 22
Fig. 12 - Battery and Charger Group ............ 24
Fig. 13 - Electrical Schematic .................. 26
Fig. 14 - Documentation Group ................ 27

S12 331356 (11-2014)



Fig. 1 - Seat, Shroud, and Hopper Group

2 S12 331356 (9-05)



Fig. 1 - Seat, Shroud, and Hopper Group

Ref. Part No. Serial Number Description Qty.
1 384661 (000000- ) Channel 1
2 384569 (000000- ) Screw 4
v 3 384665 (000000- ) Seat 1
A 4 384878 (000000- ) Contact, Seat 1
5 384620 (000000- )  Screw, M8 X 20mm 4
6 384832 (000000- ) Washer 4
7 384503 (000000- ) Cover, Main 1
8 384796 (000000- ) Screw, M6 X 12mm 6
9 384577 (000000- ) Washer, Flat, M8.4 14
10 384591 (000000- ) Nut, M8 16
11 384527 (000000- ) Plate 1
12 384761 (000000- ) Spacer, Thrd 1
13 384528 (000000- ) Label, Non-Skid 2
14 384504 (000000- ) Cover, Steering 1
15 384513 (000000- ) Cover, Front 1
16 384840 (000000- ) Handle 1
17 384610 (000000- )  Screw, M6 X 25mm 1
18 384587 (000000- ) Nut, M6 12
19 384643 (000000- )  Screw, M10 X 35mm 1
20 384572 (000000- ) Washer, Flat, M10 2
21 384570 (000000- ) Washer, Flat, M8.4 1
22 384508 (000000- ) Bar, Adj, Main Cover 1
23 384509 (000000- ) Plate, Sppt 1
24 384667 (000000- ) Gasket, 0.72m 1
25 384636 (000000- ) Nut, M8 4
26 384650 (000000- ) Washer, Lock 4
27 384679 (000000- ) Plate, Cover 2
28 384624 (000000- ) Screw, M8 X 75mm 4
29 384511 (000000- ) Cover, Lh 1
30 384512 (000000- ) Cover, Rh 1
31 384674 (000000- ) Stop, Hppr, Lh 1
32 384675 (000000- ) Stop, Hppr, Rh 1
33 384676 (000000- ) Cover, Collector 4
34 384677 (000000- ) Plate, U, Hppr 2
35 384673 (000000- ) Wheel, Guide 4
36 384654 (000000- ) Shaft, Wheel 2
37 384516 (000000- ) Hopper 1
38 384672 (000000- ) Plate 4
39 384678 (000000- ) Spring 2
40 384510 (000000- ) Plate [SI] 1
41 384800 (000000- ) Bar, Sppt, Hppr 1
42 384815 (000000- ) Screw 5
43 384606 (000000- ) Screw, M8 X 12mm 2
44 384598 (000000- ) Screw, M6 X 16mm 2
45 384652 (000000- ) Washer, Lock 2
46 384586 (000000- ) Nut, M10 2

S12 331356 (9-05)



Fig. 2 - Steering and Brake Group

Option - Zubehdr - Piéces Options

S12 331356 (11-2014)



Fig. 2 — Steering and Brake Group
Ref. Part No. Serial Number Description Qty.
1 384844 (000000- ) Cover, Wheel, Steering 1
2 384712 (000000- ) Wheel, Steering 1
3 384605 (000000- ) Screw, M12 X 30mm 3
4 384576 (000000- ) Washer, Flat 4
5 384637 (000000- )  Key, 6mm X 6mm X 25mm 4
6 384597 (000000- ) Sleeve, Adj 3
7 1012437 (000000- ) Bellows, Shaft, Steering 1
8 384714 (000000- ) Bearing, Slide 2
9 384715 (000000- ) Frame, Steering 1
10 384716 (000000- ) Column, Steering 1
11 384736 (000000- )  Screw, M12 X 20mm 3
12 384606 (000000- ) Screw, M8 X 12mm 1
13 384720 (000000- ) Plate, Eccentric 1
14 384600 (000000- ) Screw, M8 X 25mm 3
15 384620 (000000- ) Screw, M8 X 20mm 2
16 384718 (000000- ) Spacer 1
17 384721 (000000- ) Chain 1
18 384733 (000000- ) Spacer 1
v 19 1048835 (000000- ) Wheel, Front, Non-Marking 1
A 20 1049282 (000000- ) Tire, Front, non—Marking [S12] 1
A 21 384892 (000000- ) Rim, Wheel, Front [Set Of 2] 1
22 384734 (000000- ) Spacer 1
23 384732 (000000- ) Brake 1
24 384722 (000000- ) 19.57earing, Ball 1
25 384723 (000000- ) Sprocket 1
26 384730 (000000- ) Cable, 2mm 1
27 384572 (000000- ) Washer, Flat, M10 1
28 384599 (000000- ) Screw, M10 X 25mm 4
29 384630 (000000- ) Nut, M10 4
30 384719 (000000- ) Plate, Adj 1
31 384629 (000000- ) Nut, M6 1
32 384574 (000000- ) Washer, Flat, M6.4 1
33 384658 (000000- ) Screw 1
34 384587 (000000- ) Nut, M6 2
35 384603 (000000- ) Screw, M10 X 20mm 1
36 384595 (000000- ) Sleeve, Adj 2
37 384656 (000000- ) Tie, Cable 4
38 384728 (000000- ) Pedal, Accelerator 1
39 384727 (000000- ) Pedal, Brake 1
40 384846 (000000- ) Spring 1
41 384726 (000000- ) Spring 1
42 384709 (000000- ) Shaft, Pedal, 10mm X 130mm 1
43 384724 (000000- ) Cover, Pedal, Rbr 2
44 384731 (000000- ) Shaft, Wheel, Front 1
45 384931 (000000- ) Tire Assy, BIk, Solid (With Rim) 1
45 384932 (000000- ) Tire Assy, Pneu (Without Rim 1

S12 331356 (2-2012)



Fig. 3 - Rear Drive Wheel Group

Option - Zubehdr - Piéces Options

R

S12 331356 (6-07)



Fig. 3 - Rear Drive Wheel Group

Ref. Part No. Serial Number Description Qty.
1 81561 (000000- ) Label, Hzrd, Hppr Lift, Ce [6200] 1
2 384751 (000000- ) Cover, Motor 1
3 384838 (000000- ) Screw 2
4 384637 (000000- )  Key, 6mm X 6mm X 25mm 2
5 384597 (000000- ) Sleeve, Adj 1
v 6 384752 (000000- ) Motor, 24vdc 1
A 384935 (000000- ) Brush Kit, Motor, Drive [Set Of 4] 1
7 384754 (000000- ) Bearing, Ball 3
8 384590 (000000- ) Nut, M12 12
9 384605 (000000- ) Screw, M12 X 30mm 16
10 384604 (000000- ) Screw, M12 X 25mm 4
11 384598 (000000- ) Screw, M6 X 16mm 6
12 384819 (000000- ) Screw 5
13 384653 (000000- ) Clamp 1
14 384831 (000000- ) Nut 5
15 384839 (000000- ) Washer 5
16 384753 (000000- ) Support, Axle, Rear 1
17 384582 (000000- ) Washer, Flat, M6.6 2
v 18 994309 (000000- ) Tire, Foam Filled 260x85 2
A 19 384620 (000000- ) Screw, M8 X 20mm 4
A 20 384591 (000000- ) Nut, M8 4
A 21 384645 (000000- ) Washer, Flat, M6.4 4
A 22 384587 (000000- ) Nut, M6 4
A 23 384756 (000000- )  Wheel, 03.0 2
A 24 384852 (000000- ) Tube, Wheel, Rear 2
25 384536 (000000- ) Tire Assy, Pneu, Non-Marking (Option) 2
26 384632 (000000- ) Nut, M12 8
27 384786 (000000- ) Chain 1
28 384578 (000000- ) Washer, Star 4
29 384817 (000000- ) Screw 4

S12 331356 (11-2014)



Fig. 4 - Hopper Cover and Brush Compartment Group

8 S12 331356 (9-05)



Fig. 4 - Hopper Cover and Brush Compartment Group

Ref. Part No. Serial Number Description Qty.
1 630422 (000000- ) Label, Battery Charge [Textless] 1
2 384803 (000000- ) Cover, Flir 1
3 384664 (000000- ) Gasket, 1.7mir 4
4 384804 (000000- ) Clamp Set 2
5 384686 (000000- ) Rivet 20
6 384644 (000000- ) Washer, Flat, M4.3 22
7 384574 (000000- ) Washer, Flat, M6.4 17
8 384587 (000000- ) Nut, M6 14
9 384670 (000000- )  Filterbox 1
10 384802 (000000- ) Bar, Sppt, Roll Cover 1
11 384671 (000000- ) Gasket, Hppr 1
12 384592 (000000- ) Screw, M5 X 16mm 5
13 384682 (000000- ) Plate, Cover, Roll 2
14 384628 (000000- ) Shaft, M6 X 150mm 2
15 384598 (000000- )  Screw, M6 X 16mm 7
16 384629 (000000- ) Nut, M6 6
17 384684 (000000- ) Plate, Flap, Recirculation 1
18 384815 (000000- ) Screw 5
19 384521 (000000- ) Plate, Back 2
20 384520 (000000- ) Plate, Cntr 2
21 384518 (000000- ) Plate, Cover, Gasket RIr 2
22 384522 (000000- ) Skirt, Side, Rear 2
23 384519 (000000- ) Cover, RIr, Gasket 2
24 384841 (000000- ) Washer, Lock 1
25 384551 (000000- ) Door, Brush 1
26 384548 (000000- ) Shaft 1
27 384668 (000000- ) Gasket, Cover, Brush, 0.92m 1
28 384685 (000000- ) Gasket, Flap, Recirculation 1
29 384683 (000000- ) Flap, Recirculation 1
30 384619 (000000- )  Screw, M4 X 16mm 6
31 384633 (000000- ) Nut, M4 16
32 384826 (000000- ) Screw 8
33 384877 (000000- ) Clamp 8
34 384831 (000000- ) Nut 2
35 384828 (000000- ) Screw 2
36 384517 (000000- ) Cover, Roll 1
37 384875 (000000- ) Plate 2
38 384876 (000000- ) Gasket, Hppr, Side 2
39 384572 (000000- ) Washer, Flat, M10 2

S12 331356 (6-07)



Fig. 5 - Vacuum Fan and Filter Group

N ———
1%

-

Ly

FEm===

10

S12 331356 (2-2012)



Fig. 5 - Vacuum Fan and Filter Group

Ref. Part No. Serial Number Description Qty.
1 384650 (000000- ) Washer, Lock 3
2 384688 (000000- ) Plate, Connecting 2
3 384691 (000000- ) Washer, Cleaner, Fltr 14
4 384692 (000000- ) Spacer 4
5 384693 (000000- ) Spacer 8
6 384689 (000000- ) Shaft, Cleaner, Fltr 2
7 384647 (000000- ) Knob, M6 4
8 384834 (000000- ) Screw 4
9 384614 (000000- ) Screw, M6 X 8mm 2
10 384698 (000000- ) Fan, Vent 1
11 384524 (000000- ) Plate, Cleaner, Flir 1
v 12 384697 (000000- ) Motor, 24vdc 1
A 384933 (000000- ) Brush Kit, Motor [Set Of 4] 1
13 384525 (000000- ) Plate, Guard, Fan 1
14 384598 (000000- ) Screw, M6 X 16mm 10
15 384574 (000000- ) Washer, Flat, M6.4 6
16 384835 (000000- ) Nut, Snap On 4
17 384629 (000000- ) Nut, M6 2
18 384655 (000000- ) Bearing, Slide 2
19 384822 (000000- ) Screw 3
20 384696 (000000- ) Filter, Dust, Pye 1
21 384700 (000000- ) Motor, Cleaner, Flir, 24vdc 1
22 384705 (000000- ) Support, Box, Fltr 1
23 384699 (000000- ) Shaft, Main, Cleaner, Flir 1
24 384703 (000000- ) Plate, Cleaner, Flir 1
25 384599 (000000- ) Screw, M10 X 25mm 1
26 384630 (000000- ) Nut, M10 1
27 384572 (000000- ) Washer, Flat, M10 4
28 384595 (000000- ) Sleeve, Adj 2
29 384581 (000000- ) Washer, Flat, M10.5 6
30 384805 (000000- ) Bearing 1
31 384702 (000000- ) Support, Cleaner, Fltr 1
32 384694 (000000- ) Plate, Flir, Dust 2
33 384704 (000000- ) Sleeve, Adj 1
34 384816 (000000- ) Screw 4
35 384831 (000000- ) Nut 1
36 384587 (000000- ) Nut, M6 2
37 384645 (000000- ) Washer, Flat, M6.4 2
38 384843 (000000- ) Screw, Retainer 4
39 384818 (000000- ) Screw 1

S12 331356 (6-07)

11



Fig. 6 - Right Side Brush Group

S12 331356 (6-07)

12



Fig. 6 — Right Side Brush Group

Ref. Part No. Serial Number Description
v 9003462 (000000- ) Brush Kit, Side, Rh, Ci [S12]
A 1 384591 (000000- ) Nut, M8
A 2 384571 (000000- ) Washer, Flat, M10.5
A 3 384620 (000000- ) Screw, M8 X 20mm
A 4 384622 (000000- ) Screw, M8 X 50mm
A 5 384598 (000000- ) Screw, M6 X 16mm
A 6 384645 (000000- ) Washer, Flat, M6.4
A 7 384587 (000000- ) Nut, M6
A 8 384629 (000000- ) Nut, M6
A 9 384600 (000000- ) Screw, M8 X 25mm 1
A 10 384650 (000000- ) Washer, Lock 4
A N 384572 (000000- ) Washer, Flat, M10 1
A 12 384814 (000000- ) Ring, Snap 1
A 13 384770 (000000- ) Cable 1
A 14 384812 (000000- ) Bolt, Wing, M6 X 16 1
A 15 384515 (000000- ) Cover, Motor, Side Brush 1
A 16 384772 (000000- ) Plate, Adj, Rh Side Brush 1
A 17 384711 (000000- ) Handle 1
A 18 384833 (000000- ) Washer 1
A 19 384810 (000000- ) Bushing 1
A 20 384779 (000000- ) Shaft 1
AV 21 384776 (000000- ) Motor, Brush, Rh, 24vdc 1
AA 384936 (000000- ) Brush Kit, Motor [Set Of 4] 1
A 22 384780 (000000- ) Adapter, Brush 1
A 23 384760 (000000- ) Spring 2
A 24 384773 (000000- ) Mount, Brush, Lh 1
A 25 384778 (000000- ) Plate, Motor, Rh Side Brush 1
A 26 384782 (000000- ) Brush, Disk, Swp, 16.0d 406mm, Std 1
A 27 384567 (000000- ) Stop, Brush, Side 1
A 28 06948 (000000- ) Screw, Hex, M6 X 1.0 X 45, 8.8 2

S12 331356 (6-07)



Fig. 7 - Left Side Brush Ki

17

S12 331356 (6-07)

14



Fig. 7 — Left Side Brush Kit

Ref. Part No. Serial Number Description Qty.
v 995434 (000000- ) Brush Kit, Side, Lh, Ci [S12] 1
A 1 384591 (000000- ) Nut, M8 3
A 2 384571 (000000- ) Washer, Flat, M10.5 1
A 3 384620 (000000- ) Screw, M8 X 20mm 1
A 4 384622 (000000- ) Screw, M8 X 50mm 1
A 5 384598 (000000- ) Screw, M6 X 16mm 1
A 6 384645 (000000- ) Washer, Flat, M6.4 2
A 7 384587 (000000- ) Nut, M6 11
A 8 384629 (000000- ) Nut, M6 1
A 9 384600 (000000- ) Screw, M8 X 25mm 1
A 10 384650 (000000- ) Washer, Lock 4
A 11 384572 (000000- ) Washer, Flat, M10 1
A 12 384814 (000000- ) Ring, Snap 1
A 13 384770 (000000- ) Cable 1
A 14 384812 (000000- ) Bolt, Wing, M6 X 16 1
A 15 384515 (000000- ) Cover, Motor, Side Brush 1
A 16 384771 (000000- ) Plate, Adj, Lh Side Brush 1
A 17 384711 (000000- ) Handle 1
A 18 384833 (000000- ) Washer 1
A 19 384810 (000000- ) Bushing 1
A 20 384779 (000000- ) Shaft 1
AV 21 384775 (000000- ) Motor, Brush, Lh, 24vdc 1
AA 384936 (000000- ) Brush Kit, Motor [Set Of 4] 1
A 22 384780 (000000- ) Adapter, Brush 1
A 23 384760 (000000- ) Spring 2
A 24 384774 (000000- ) Mount, Brush, 4hole 1
A 25 384777 (000000- ) Plate, Motor, Lh Side Brush 1
A 26 384782 (000000- ) Brush, Disk, Swp, 16.0d 406mm, Std 1
A 27 384567 (000000- ) Stop, Brush, Side 1
A 28 384598 (000000- ) Screw, M6 X 16mm 9
A 29 384634 (000000- ) Nut, M8 1
A 30 06948 (000000- ) Screw, Hex, M6 X 1.0 X 45, 8.8 2
A 384656 (000000- ) Tie, Cable 2

S12 331356 (6-07) 15



16

N

Fig. 8 - Main Brush Group

30/31/32

S12 331356 (9-05)



Fig. 8 - Main Brush Group

Ref. Part No. Serial Number Description Qty.
1 384598 (000000- ) Screw, M6 X 16mm 16
2 384634 (000000- ) Nut, M8 4
3 384620 (000000- ) Screw, M8 X 20mm 2
4 384827 (000000- ) Screw 2
5 384577 (000000- ) Washer, Flat, M8.4 4
6 384627 (000000- ) Screw, M10 X 50mm 1
7 384609 (000000- ) Screw, M8 X 40mm 1
8 384591 (000000- ) Nut, M8 3
9 384572 (000000- ) Washer, Flat, M10 2
10 384766 (000000- ) Ring, Snap 2
11 384630 (000000- ) Nut, M10 1
12 384638 (000000- ) Sleeve 3
13 384765 (000000- ) Shaft, Drive, Brush 2
14 384648 (000000- ) Bearing, Ball, Main Brush 4
15 384646 (000000- ) Bearing, Ball 2
16 384585 (000000- ) Ring, Snap 1
17 384758 (000000- ) Sprocket 1
18 384584 (000000- ) Ring, Snap 4
19 384764 (000000- ) Support, Brg, Ball 2
20 384574 (000000- ) Washer, Flat, M6.4 8
21 384586 (000000- ) Nut, M10 1
22 384552 (000000- ) Sprocket 1
23 384614 (000000- ) Screw, M6 X 8mm 2
24 384615 (000000- ) Screw, M10 X 16mm 1
25 384767 (000000- ) Sprocket 1
26 384759 (000000- ) Chain 1
27 384637 (000000- )  Key, 6mm X 6mm X 25mm 1
v 28 384757 (000000- ) Motor, Brush, Main, 24vdc, 220vac 1
A 384934 (000000- ) Brush Kit, Motor, [Set Of 4] 1
29 9007178 (000000- ) Spring, Chain Tightener [S12] 1
30 384769 (000000- ) Brush, Swp, 28| 700mm, Pyp, Std 1
31 384879 (000000- ) Brush, Swp, 28| 700mm, Dr, Pyp 1
32 384880 (000000- ) Brush, Swp, 281 700mm, Nat Fbr 1
33 384583 (000000- ) Ring, Snap 2
34 384581 (000000- ) Washer, Flat, M10.5 1
35 384557 (000000- ) Arm, Tens, Chain 1

S12 331356 (2-2012) 17



Fig. 9 - Main Brush Lift Group

S12 331356 (9-05)

18



Fig. 9 — Main Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 384707 (000000- ) Lever, Brake, Parking 1
2 384656 (000000- ) Tie, Cable 1
3 384595 (000000- ) Sleeve, Adj 1
4 384708 (000000- ) Spring 1
5 384791 (000000- ) Nut 4
6 384663 (000000- ) Gasket, 1.5cm 4
7 384798 (000000- ) Support, Cable, Brake 1
8 384795 (000000- ) Pin, Split 1
9 384824 (000000- ) Screw 4
10 384634 (000000- ) Nut, M8 1
11 384523 (000000- ) Cover, Int 1
12 384526 (000000- ) Frame, Main 1
13 384706 (000000- ) Frame, Seat 1
14 384587 (000000- ) Nut, M6 8
15 384831 (000000- ) Nut 6
16 384819 (000000- ) Screw 7
17 384598 (000000- )  Screw, M6 X 16mm 4
18 384839 (000000- ) Washer 2
19 384592 (000000- ) Screw, M5 X 16mm 2
20 384544 (000000- ) Panel, Instmt 1
21 384736 (000000- ) Screw, M12 X 20mm 4
22 384576 (000000- ) Washer, Flat 4
23 384590 (000000- ) Nut, M12 1
24 384823 (000000- ) Screw 2
25 384808 (000000- ) Spring 1
26 384711 (000000- ) Handle 2
27 33444 (000000- ) Label, Hzrd, Safety Manual,Ce Rep.Bynone 1
28 384807 (000000- ) Bearing 2
29 384820 (000000- ) Screw 1
30 384710 (000000- ) Lever 1
31 384630 (000000- ) Nut, M10 1
32 384821 (000000- )  Screw, M12 X 70mm 1
33 384725 (000000- ) Lever 2
34 384591 (000000- ) Nut, M8 3
35 384830 (000000- ) Shaft, Thrd 1
36 384845 (000000- ) Bolt 2
37 384577 (000000- ) Washer, Flat, M8.4 2
38 384561 (000000- ) Lever 1
39 384559 (000000- ) Plate, Sppt 2
40 384560 (000000- ) Arm, Adj, Main Brush 1
41 384593 (000000- ) Screw, M8 X 20mm 1
42 384738 (000000- ) Washer 1
43 384841 (000000- ) Washer, Lock 2
44 384558 (000000- ) Bar, Push/ Pull 1
45 384762 (000000- ) Knob, M8 1
46 384629 (000000- ) Nut, M6 4
47 384553 (000000- ) Plate, Guard, Main Brush Sprkt 1
48 384545 (000000- ) Plate 1
49 384514 (000000- ) Bumper, Front 1
50 384507 (000000- ) Label, Brush, Main 1

-
©

S12 331356 (9-05)



Fig. 10 — Debris Flapper Group

S12 331356 (9-05)

20



Fig. 10 - Debris Flapper Group

Ref. Part No. Serial Number Description Qty.
1 384540 (000000- ) Bearing, Slide 1
2 384841 (000000- ) Washer, Lock 4
3 384629 (000000- ) Nut, M6 13
4 384815 (000000- ) Screw 2
5 384592 (000000- ) Screw, M5 X 16mm 5
6 384831 (000000- ) Nut 3
7 384828 (000000- ) Screw 3
8 384581 (000000- ) Washer, Flat, M10.5 15
9 384541 (000000- ) Bearing, Slide 2
10 384566 (000000- ) Plate, Trap And Flap 1
11 384565 (000000- ) Skirt, Rbr, Trap And Flap 1
12 384564 (000000- ) Skirt, Rbr, Lrg, Trap And Flap 1
13 384550 (000000- ) Plate, Adj, Lh 1
14 384549 (000000- ) Plate, Adj, Rh 1
15 384539 (000000- ) Shaft 1
16 384842 (000000- ) Washer, Lock 2
17 384555 (000000- ) Spacer 4
18 384809 (000000- ) Bearing 2
19 384563 (000000- ) Support, Trap And Flap 1
20 384554 (000000- ) Support, Hinge, Main Brush 1
21 384574 (000000- ) Washer, Flat, M6.4 3
22 384598 (000000- ) Screw, M6 X 16mm 3
23 384543 (000000- ) Spacer 2
24 384542 (000000- ) Lever, Trap And Flap 1
25 384538 (000000- ) Lever, Trap And Flap 1
26 384725 (000000- ) Lever 2
27 384845 (000000- ) Bolt 2
28 384830 (000000- ) Shaft, Thrd 1
29 384595 (000000- ) Sleeve, Adj 2
30 384813 (000000- ) Washer 1
31 384726 (000000- ) Spring 1
32 384829 (000000- ) Screw 1
33 384537 (000000- ) Pedal, Trap & Flap 1
34 384724 (000000- ) Cover, Pedal, Rbr 1
35 384650 (000000- ) Washer, Lock 1
36 384585 (000000- ) Ring, Snap 1
37 384793 (000000- ) Pin, M10 X 100mm 1
38 384547 (000000- ) Support, Lh 1
39 384556 (000000- ) Spacer 1
40 384646 (000000- ) Bearing, Ball 2
41 384758 (000000- ) Sprocket 1
42 384761 (000000- ) Spacer, Thrd 1
43 384546 (000000- ) Plate 1
44 384762 (000000- ) Knob, M8 1
45 384827 (000000- ) Screw 1
46 384578 (000000- ) Washer, Star 1
47 384808 (000000- ) Spring 2
48 384801 (000000- ) Bar, Sppt, Roll Cover 1
49 384825 (000000- ) Screw 1
50 384591 (000000- ) Nut, M8 1
S12 331356 (9-05) 21



Fig. 11 - Electrical Group

|
:
|
4

AVIN

| VP .

Ref. Part No. Serial Number Description Qty.
1 384836 (000000- ) Screw 3
2 384535 (000000- ) Light, Warning 1
3 384531 (000000- ) Switch 2
4 384653 (000000- ) Clamp 3
5 384530 (000000- ) Switch 1

22 S12 331356 (2-2012)



Fig. 11 - Electrical Group

Ref. Part No. Serial Number Description Qty.
6 384837 (000000- ) Screw 8
7 384659 (000000- ) Contact, Seat 1
8 384783 (000000- ) Circuitbreaker, 20.0a 4
9 384744 (000000- ) Gauge, Battery / Hourmeter 1
9 994308 (000000- ) Gauge, Battery / Hourmeter 24-36 (Only W/ MF Battery) 3
10 384853 (000000- ) Circuitbreaker, 25.0a 1
11 384501 (000000- ) Circuitbreaker, 45.0a 1
12 384579 (000000- ) Plate 1
13 367679 (000000- ) Switch, Thermal, 160deg, Spdt 1
14 384797 (000000- ) Screw, Tap, Self 8
15 384593 (000000- ) Screw, M8 X 20mm 3
16 384577 (000000- ) Washer, Flat, M8.4 4
17 384739 (000000- ) Support, Battery 3
18 384591 (000000- ) Nut, M8 3
19 384823 (000000- ) Screw 1
20 384500 (000000- ) Horn 1
21 1011735 (000000-001617 ) Switch, Safety, Shutoff 1
21 1051964 (001618- ) Switch, Safety, Shutoff, [S-Drive, S12] 1
22 384701 (000000- ) Switch 1
23 384621 (000000- )  Screw, M4 X 20mm 2
24 384742 (000000- ) Key 1
25 384588 (000000- ) Nut, M4 4
26 384598 (000000- )  Screw, M6 X 16mm 1
27 384645 (000000- ) Washer, Flat, M6.4 2
28 384629 (000000- ) Nut, M6 1
29 384825 (000000- ) Screw 2
30 384737 (000000-001617 ) Circuitboard 1
30 1051961 (001618- ) Controller, [S-Drive, S12] 1
31 384811 (000000- ) Washer 2
32 384831 (000000- ) Nut 2
33 384806 (000000- ) Buzzer, Backup 1
34 384826 (000000- ) Screw 2
35 384633 (000000- ) Nut, M4 2
36 384644 (000000- ) Washer, Flat, M4.3 2
37 384743 (000000- ) Switch, Key 1
38 384851 (000000- ) Cover, Pot 1
39 1014832 (000000- ) Switch, Horn 1
40 384748 (000000- ) Sprocket 1
41 384596 (000000- ) Sleeve, Adj 1
42 384749 (000000- ) Potentiometer 1
43 384750 (000000- ) Plug 1
44 384848 (000000- ) Support, Relay 1
45 384849 (000000- ) Adapter, Relay 2
46 384745 (000000- ) Support, Relay 3
47 384746 (000000- ) Relay, Main, 24vdc 50a 3
48 384850 (000000- ) Adapter, Fuse 1
49 384747 (000000- ) Fuse, 01a 1
v 50 384505 (000000- ) Plate, Panl, Instmt 1
A 384506 (000000- ) Label, Panl, Instmt 1
51 9006259 (001618- ) Sleeve, Sprocket, Drive [S12] 1

S12 331356 (2-2018)

N
W



Fig. 12 - Battery and Charger Group

S12 331356 (11-2014)

24



Fig. 12 - Battery and Charger Group

Ref. Part No. Serial Number Description Qty.
v 995450 (000000- )  Battery Kit Semi Traction, 4x6V/185Ah/5H 1
A 1 1041456 (000000- )  Battery, 06Vdc 185Ah [5H, T105Ap] 4
A 2 99343 (000000- ) Cable, Battery, 16Mm2 290L Blk, 2 Clamp 2
A 3 99453 (000000- ) Cable, Battery, 16Mms 460L Blk, 2 Clamp 1
A 4 991273 (000000- ) Cable Assy, Battery, 2 Clamp To Anderson 1
v 995451 (000000- )  Battery kit [Mf monoblocs 4x6V/180Ah/5H 1
A 1 994203 (000000- )  Battery, 06Vdc 180Ah [S5H, Gf06180] 4
A 2 99343 (000000- ) Cable, Battery, 16Mm2 290L Blk, 2 Clamp 2
A 3 99453 (000000- ) Cable, Battery, 16Mms 460L Blk, 2 Clamp 1
A 4 991273 (000000- ) Cable Assy, Battery, 2 Clamp To Anderson 1
v 995452 (000000- )  Battery Kit Tract. Monablocs 4x6V/175Ah 1
A 1 1214518 (000000- ) Battery, Wet, 6Vdc, 180Ah 4
A 2 99343 (000000- ) Cable, Battery, 16Mm2 290L Blk, 2 Clamp 2
A 3 99453 (000000- ) Cable, Battery, 16Mms 460L Blk, 2 Clamp 1
A 4 991273 (000000- ) Cable Assy, Battery, 2 Clamp To Anderson 1
5 384529 (000000-001617 ) Harness 1
5 1051962 (001618- ) Harness, Main, [S-Drive, S12] 1
v 6 1041701 (000000-Sept2012 ) Charger, 24Vdc 025A Wet Sb050r 230Vac 1
(Replaced by 107178)
A 7 1043746 (000000-Sept2012 Cable, Charger Eu 1
v 6 1041691 (000000-Sept2012 Charger, 24Vdc 025A Gel Sb050r 230Vac 1
(Replaced by 1071786)
A 7 1043746 (000000-Sept2012 ) Cable, Charger Eu 1
8 1041716 (000000-Sept2012 ) Cable, Charger Uk, Bc5 Bc7 1
v 9 1071787 (Sept2012- ) Charger, 24Vdc 025A Wet Sb050r 230Vac 1
A 10 1043746 (Sept2012- ) Cable, Charger Eu 1
v 9 1071786 (Sept2012- ) Charger, 24Vdc 025A Gel Sb050r 230Vac 1
A 10 1043746 (Sept2012- ) Cable, Charger Eu 1
11 1041716 (Sept2012- ) Cable, Charger Uk, Bc5 Bc7 1
12 384502 (000000- ) Strap, Battery 3
S12 331356 (7-2015) 25



Fig. 13 - Electrical Schematic

0 s12 ,T\ ,T\ 0
24V -—
1/Red + - \13/Black
& [ > 1
Key S2 Emergec
cB7 St o Key HBDI gecy NO NC
1C/Red 18/Gran 47/Purple C | 13C/Black ;
2 X 2
20A Hourmeter,/BatteryDischarge
Mib (@ CB4 3/Orange S8 Seat  45A/ 47A Indicator/BatteryLockout
o ~ <3reen Purple 24— 10| 13N/Black 13N/Black
sl 1 ] s a3 458 < 45A/ 1 = — | 13M/Black 3
1A 2/ ' ' Orange  Green < Green
Red Brown | 2A/ D _
Brown Drange CB6
4 PN 35/Green 4
Propelling
Reverse Buzzer 1A
1B 3E/Orange
5 |Red L 5
4/Yellow 6/Blue
CB5 I_ __ __ - - - _|
32/Brown
6 L o—¢ € /Brow LBAT+ 4 8 MOT2 MoT! ___13HBlack | 6
45 ! 36 35 BAT——
Blue Green Propelling Controller
s , 54 58 52 17 11 | 7
| Yellow Gray Brown Purple Pink !
|_ __ _ 5 7 12_ 9
8 8
R1 T
9 #1 9
5k W Pot
24/Yellow.
——_—— __ N 13F/Black
—1
10 23/ !_ sS4 #1 1 MTR3 10
Orange | !
| Shaker S5 NO NC
#2 9 #3| 27/Purple () 38/Gray 5 s 13G/Black
11 28/ X " M3a 11 12
Brown ' ! D 16B/Blue
cB L. M3b (1)
23/Orange mJGABIue 16/Blue
12 & o . 12/Brown MTR2 i : = 13E/Black 12
20A 12/Brown U
|— - §3— -- —l VacuumFan NO NC
13 3A/Orange ! #3, 21/Pink JMQ 38A/Gray 13 1a
adl
2C/ #2 | D2
Brown N 26B/Blue
M2b (13)
ca2 I—"_"E m 26/BI
22/Brown 26ABIug ue
14 _O/\ p MTRA I I 13D/Black 14
25A U
MainBrash SideBrush(LH)
ainBrus| 158 —
Green 13K/Black
15 2D/ | MTR6 | —_—— 15
Brown |_
Pt
——— - StieBrush®RH
B3 |_se 43 15A &
17 ™ - 5/Green Lo o | 15/Green Green 13J/Black 17
- 10/20A '#2 L1 13N/Black
30 87 s7 |_ _——_— 7
18 o 3A/Orange o 19/White o W 13B/Black 18
| 3B/Orange
85 86l Horn T
C/Orange , 3WB/Orangeh 13WB/Black \ 13A/Black
19 _ < \ 7/ 19
CAUTION! / \. Flasher
LEGEND
# Description Line # Description Line
CB1 CircuitBreaker,FanMotor20A 12 S1 Switch,Key/Start 2
CB2 CircuitBreaker,MainBrush20A 14 S2  Switch,Emergency 2
CB3  CircuitBreaker,SideBrush10A(20A) 17 S3  Switch,MainBrush 13
CB4 CircuitBreaker,20AFlashlight,Horn 3 S4 Switch,VacuumFan/Shaker 11
CB5 CircuitBreaker,45APropelling 6 S5 Switch, ThermoSentry 11
CB6  CircuitBreaker,1ABoardActivating 4 S6  Switch,SideBrush 17
CB7 CircuitBreaker,20AKeySwitch 2 S7 Switch,Horn 18
D1 Diode, BlushingMainBrushrelaycoil 13 S8  Switch,Seat 3
D2 Diode, BlushingVacuumfanrelaycoil 11 S9 Switch, TravelDirection 8
HBDI  HourmeterBatteryDischargeindicator 2 M1 Relay,Main 3(2)
R Light,Flasher 19 M2  Relay,MainBrush 12(11)
L2 Light,Control,SideBrushswitch 17 M3 Relay,VacuumFan 14(13)
R1 Potentiometer5k 9
26 S12 331356 (9-05)



Fig. 14 -

Documentation Group

Ref. Part No. Serial Number Description Qty.
331356 (000000- ) Manual, Parts [S12, Ce] 1
331358 (000000- ) Manual, Oprtr [S12, Cz, Ce] 1
331359 (000000- ) Manual, Oprtr [S12, De, Ce] 1
331360 (000000- ) Manual, Oprtr [S12, Dk, Ce] 1
331361 (000000- ) Manual, Oprtr [S12, En, Ce] 1
331362 (000000- ) Manual, Oprtr [S12, Es, Ce] 1
331363 (000000- ) Manual, Oprtr [S12, Fi, Ce] 1
331364 (000000- ) Manual, Oprtr [S12, Fr, Ce] 1
331365 (000000- ) Manual, Oprtr [S12, Gr, Ce] 1
331366 (000000- ) Manual, Oprtr [S12, Hu, Ce] 1
331367 (000000- ) Manual, Oprtr [S12, It, Ce] 1
331368 (000000- ) Manual, Oprtr [S12, NI, Ce] 1
331369 (000000- ) Manual, Oprtr [S12, No, Ce] 1
331370 (000000- ) Manual, Oprtr [S12, PI, Ce] 1
331371 (000000- ) Manual, Oprtr [S12, Pt, Ce] 1
331372 (000000- ) Manual, Oprtr [S12, Ru, Ce] 1
331373 (000000- ) Manual, Oprtr [S12, Se, Ce] 1
331374 (000000- ) Manual, Oprtr [S12, Tr, Ce] 1
331375 (000000- ) Manual, Oprtr [S12, Ee] 1
331376 (000000- ) Manual, Oprtr [S12, Lv] 1
331377 (000000- ) Manual, Oprtr [S12, L] 1
331378 (000000- ) Manual, Oprtr [S12, SK] 1
331379 (000000- ) Manual, Oprtr [S12, Si] 1
9005478 (000000- ) Manual, Oprtr [S12, Bg, Ce] 1
9005479 (000000- ) Manual, Oprtr [S12, Ro, Ce] 1
9011431 (000000- ) Manual, Oprtr [S12, Hr] 1
9003459 (000000- ) Manual, Oprtr, [S12, Jp] 1

S12 331356 (11-2014) 27



28

S12 331356 (11-2014)



	S12 Parts Manual
	Fig. 1 - Seat, Shroud, and Hopper Group
	Fig. 2 - Steering and Brake Group
	Fig. 3 - Rear Drive Wheel Group
	Fig. 4 - Hopper Cover and Brush Compartment Group
	Fig. 5 - Vacuum Fan and Filter Group
	Fig. 6 - Right Side Brush Group
	Fig. 7 - Left Side Brush Kit
	Fig. 8 - Main Brush Group
	Fig. 9 - Main Brush Lift Group
	Fig. 10 - Debris Flapper Group
	Fig. 11 - Electrical Group
	Fig. 12 - Battery and Charger Group
	Fig. 13 - Electrical Schematic
	Fig. 14 - Documentation Group


